PROCESSOR TECHNOLOGY CORPORATION

Sol CABINET-CHASSIS

SECTION_VI

Table 6-1. So0l-10 Cabinet-Chassis Parts List.
CHASSIS and SUBCHASSIS HARDWARE
1 Main Chassis 4 4-40 x 3/16 Screw, Machine
1 Expansion Chassis 16 4-40 x 5/16 Screw, Machine
1l Power Supply Subchassis 8 4-40 Hex Nut
1l Fan Closure Plate 22 #4 Lockwasher, Internal Tooth
16 6-32 x % Screw, Machine
BRACKETS 8 6-32 Hex Nut
1 Power Supply Subchassis 16 #6 Lockwasher, Internal Tooth
Bracket 11 8-32 x % Screw, Machine
2 Keyboard Bracket 2 8-32 x 1 Screw, Machine
8-32 Hex Nut
CABINET #8 Lockwasher, Internal Tooth
1l Left Side Piece, Walnut 10=24- TEomESET Y
1l Left Side Piece, Masonite 21 #6 x % Screw, §heet Metal
1 Righe side PlbeSiMEthuE 4 #6 x 5/16 Screw, Sheet Metal
1 Right Side Piece, Masonite 12 5/8 Screw, Wood
1 Keyboard Cover 2 %4 selaer tag :
1 Top Cover 10 g;;;ggman Plastic Inserts,
2 %" Spacer, 4-40 Tapped
MISCELLANEOUS Self-stick Protective Pads
2 Finger Well Label, Black
1l Printed Trim Plate, Paper
1 Plexiglass Strip
1 Serial Number Label
1 Connector Identification
Label
Rev A Vi«2



